saranis. FCC RF Test Report

Report No. : FG133010F

FR1 UL-MIMO n77 / 60MHz / CP-OFDM (Ant5)
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M1 1 3.50756 GHz 5.67 dBm M1 1 3.508B04 GHz 5.31 dBm
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M1 1 3.48227 GHz 5.32 dBm M1 1 3.51931 GHz 3.84 dBm
T 1 3.470999 GHz 0.71 dém Occ Bw 58.141856142 MHz T 1 3.470999 GHz -1.49 dbm Occ Bw 58.021878022 MHz
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M1 1 3.46405 GHz 7.47 dBm M1 1 3.5096 GHz 4.04 dBm
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Report No. : FG133010F

FR1 UL-MIMO n77 / 80MHz / CP-OFDM (Ant5)
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Report No. : FG133010F

FR1 UL-MIMO n77 / 90MHz / CP-OFDM (Ant4)
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FR1 UL-MIMO n77 / 90MHz / CP-OFDM (Ant5)
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M1 1 3.54101 GHz 5.80 dBm M1 1 3.4BB6B GHz 1.24 dBm
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M1 1 3.50081 GHz 7.37 dBm M1 1 3.46504 GHz 3.95 dBm
T 1 3.451858 GHz 1.59 dam Occ Bw 96.303096003 MHz T 1 3.451450 GHz -1.12 dém Occ Bw 96.303096003 MHz
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T 1 3.451450 GHz 1.42 dm Occ Bw §7.302607303 MHz T 1 3.451450 GHz -0.80 dém Occ Bw §7.502497502 MHz
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Conducted Band Edge

FR1 UL-MIMO n77 / 20MHz / CP-OFDM QPSK (ANT4)
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FR1 UL-MIMO n77 / 20MHz / CP-OFDM QPSK (ANT4)

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum X
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FR1 UL-MIMO n77 / 20MHz / CP-OFDM QPSK (Ant5)

Lowest Band Edge / 1 RB Channel Power < -13dBm Pass
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FR1 UL-MIMO n77 / 20MHz / CP-OFDM QPSK (Ant5)

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum
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FR1 UL-MIMO n77 / 60MHz / CP-OFDM QPSK (ANT4)

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum X

Ref Level 30.00 dBm  Offset 15.00 dB
SGL Count 100/100

Mode Auto Sweep

Limit ¢heck

ine $PURIOUS INE_ABS
20 dbi

10 dB:

0 dBm

-10 dB
SPURIOUS_LINE_ABS_

|
-20 dim: 1

) ML

v W ]

-50 dam:

Ref Level 30.00 dBm Offset 15.00 d&
SGL Count 100/100

Mode Auto Swesp

(@1 AvgPwr

Limit §heck L‘AtH

20 ghifie _$PURIOUS | INE_ABS pAkS

10 dB:

0 dBm

ol e

-10 dBi

SPURIOUS_LINE_ABS_
-20 dBm-

T 1T A
E

~30 diy

Pty
S0ds AL
-0 dim:
Start 3.4 GHz 8004 pts Stop 3.55 GHz |
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3.400 Ghz 3.445 GHz 1.000 MHz 3.44407 GHz -20.92 deém ~16.02 dB
3.445 GHz 3.449 GHz 500.000 kHz 3.44844 GHz -30.66 dBm -17.66 dg
3.449 GHz 3.450 GHz 200.000 kHz 3.45000 GHz -33.71 dBm -20.71 dB
3,450 GHz 3.550 GHz 100.000 kHz 3.50295 GHz -4.33 dBm -34.33 dB
) ] [ ) e
Date: 1.JUL.2021 14:58:29

Start 3.4 GHz 8004 pts Stop 3.55 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3,400 GHz 3.445 GHz 1.000 MHz 3.44398 GHz -37.85 dBm -24.85 d&
3.445 GHz 3.449 GHz 500.000 kHz 3.44893 GHz -32.61 dém -19.61 d&
3.449 GHz 3.450 GHz 200.000 kHz 3.45000 GHz -17.96 dBm -4.96 dB
3,450 GHz 3.550 GHz 100.000 kHz 3.45102 GHz 16.04 dBm -13.96 d&
LT TN
j ] ] b
Date: 1.JUL.2021 14:56:45
Lowest Band Edge / Full RB Channel Power < -13dBm Pass
Spectrum % o=

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number : An77-53 of 67




saranis. FCC RF Test Report

Report No. : FG133010F

FR1 UL-MIMO n77 / 60MHz / CP-OFDM QPSK (ANT4)

Highest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum X
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FR1 UL-MIMO n77 / 60MHz / CP-OFDM QPSK (Ant5)

Lowest Band Edge / 1 RB
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FR1 UL-MIMO n77 / 60MHz / CP-OFDM QPSK (Ant5)

Highest Band Edge / 1 RB
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FR1 UL-MIMO n77 / 100MHz / CP-OFDM QPSK (ANT4)

Middle Band Edge / 1 RB
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FR1 UL-MIMO n77 / 100MHz / CP-OFDM QPSK (ANT4)

Middle Band Edge / Full RB

Channel Power < -13dBm Pass
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FR1 UL-MIMO n77 / 100MHz / CP-OFDM QPSK (Ant5)

Middle Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

F

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 d8 Mode Auto Sweep

Limit ¢heck paks
i LOURIOUS JINE lABS paBg

SPURIOUS_LINE_ABS,

o
5
o —

-50 dBy q )

[

Start 3.4 GHz 14007 pts Stop 3.6 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
3,400 GHz 3.445 GHz 1,000 MHz 2.40356 GHz -40.60 dem -27.60 dg
3.445 GHz 3.449 GHz 500.000 kHz 3.44891 GHz -35.68 dBm -22.68 di
3.449 GHz 3.450 GHz 200.000 kHz 3.44995 GHz -21.62 dBm -8.62 dB
3,450 GHz 3,550 GHz 100.000 kHz 2.45102 GHz 14.44 dBm -15.56 d&
3.550 GHz 3.551 GHz 200.000 kHz 3.55045 GHz -48.01 dém -35.01 d&
3.551 GHz 3.555 GHz 500.000 kHz 3.55415 GHz -43.62 dBm -30.62 di
3,555 GHz 3,600 GHz 1.000 MHz 3,55593 GHz -41.02 dBm -28.02 dB
) L
Date: 2.JUL.2021

Middle Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 di Mode Auto Swesp

@1 AvgPwr

Limit fheck PARS
20 dbi SOURLOLIS INE LABS pAES

10 dB:

0 dBm:

-10 d8

SPURIOUS_LINE_ABS,
By

Start 3.4 GHz 14007 pts

Stop 3.6 GHz

Spurious Emissions,

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
3,400 GHz 3.445 GHz 1,000 MHz 3.40226 GHz -40.86 dem -27.86 d&
3.445 GHz 3.449 GHz 500.000 kHz 3.44659 GHz -45.07 dém -32.07 d&
3.449 GHz 3.450 GHz 200.000 kHz 3.44915 GHz -48.97 dBm -35.97 dB
3.450 GHz 3.550 GHz 100.000 kHz 3.54893 GHz 14.61 dBm -15.39 d&
3.550 GHz 3.551 GHz 200.000 kHz 2.55000 GHz -19.24 dem -6.24 dB
3.551 GHz 3.555 GHz 500.000 kHz 3.55122 GHz -33.90 dém -20.50 dB
3.555 GHz 3.600 GHz 1.000 MHz 3.55510 GHz -40.66 dBm -27.66 dB

i i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number : An77-59 of 67




saranis. FCC RF Test Report

Report No. : FG133010F

FR1 UL-MIMO n77 / 100MHz / CP-OFDM QPSK (Ant5)

Middle Band Edge / Full RB
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3,400 GHz 3.445 GHz 1,000 MHz 3.44452 GHz -24.26 dem -21.26 d&
3.445 GHz 3.449 GHz 500.000 kHz 3.44748 GHz -36.53 dém -23.53 d&
3.449 GHz 3.450 GHz 200.000 kHz 3.44951 GHz -39.36 dBm -26.36 dB
3,450 GHz 3,550 GHz 100.000 kHz 32,52589 GHz -8.84 dém -38.84 dB
3.550 GHz 3.551 GHz 200.000 kHz 3.55017 GHz -38.50 dBm -25.50 d&
3.551 GHz 3.555 GHz 500.000 kHz 3.55256 GHz -35.25 dBm -22.25 dB
3,555 GHz 3,600 GHz 1.000 MHz 3.55753 GHz -33.69 dBm -20.69 dB
L I J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG133010F

Conducted Spurious Emission

FR1 UL-MIMO n77 / 20MHz / CP-OFDM QPSK (ANT4)

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum = spectrum
Ref Level 0.00 dm  Offset 15.00 db Mode Auto Swesp Ref Level 0.00 dBm  Offset 15,00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
PaEs Limit ¢heck PARS
WTPNITS RENraprr| naks -10 dme—$RURIOUS I INE—ABS] PAEE
_LINE_ABS_ SPURIOUS_LINE_ABS_
“2uaB
-30 dBm
-40 dBm -40 dBm
LTI A LTI e
M rerprimsgui et [ AAA fmmarppiiiimandn) lvM " W/ s ]
-60 deém -60 dBm
-70 dBm -70 dBm
-80 dBm -80 d
-a0 dBm a0 dB
Start 30.0 MHz 75008 pts Stop 40.0 GHz Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 988.12344 MHz -48.47 dém -35.47 dB 30.000 MHz 1.000 GHz 1.000 MHz 940.13243 MHz -48.42 dém -35.42 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.54073 GHz -47.41 deém -34.41 dB 1.000 GHz 2.000 GHz 1.000 MHz 2.53373 GHz -46.84 dem -32.84 d&
3.000 GHz 3.400 GHz 1.000 MHz 3.27696 GHz -45.15 dBm -32.15 dB 3.000 GHz 3.400 GHz 1.000 MHz 3.27676 GHz -45.55 dBm -32.55 dB
3.600 GHz 7.000 GHz 1.000 MHz 6.90263 GHz -42.00 dém -29.00 dB 3.600 GHz 7.000 GHz 1.000 MHz 6.91380 GHz -42.65 dém -29.65 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.89076 GHz -46.37 dém -33.37 dB 7.000 GHz 14.000 GHz 1.000 MHz 13.90026 GHz -46.28 dém -33.28 d&
14.000 GHz 22.000 GHz 1.000 MHz 17.61052 GHz -41.71 dBm -28.71 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.60352 GHz -41.82 dém -28.82 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.726883 GHz -43.81 dém -30.81 de 22.000 GHz 30.000 GHz 1.000 MHz 28.70083 GHz -43.65 dBm -30.65 dB
30.000 GHz 40.000 GHz 1.000 MHz 39.59906 GHz -39.24 dam -26.24 dB 30.000 GHz 40.000 GHz 1.000 MHz 39.9971% GHz -39.41 dém -26.41 d&
- aia

Highest Channel / 1RB

Spectrum
Ref Level 0.00 dém  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
PAES
URIOUEINE—ARS nabs
_LINE_ABS_
40 dBm
o, VNP - ]
M'M PO W i "
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 907,16892 MHz -48.61 dBm -35.61 d
1.000 GHz 3.000 GHz 1.000 MHz 2.96052 GHz -47.54 dam -34.54 dB
3.000 GHz 3.400 GHz 1.000 MHz 3.27656 GHz -45.56 dBm -32.56 dB
3.600 GHz 7.000 GHz 1.000 MHz 5.99442 GHz -42.66 dém -29.66 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.90076 GHz -46.35 dam -33.35dB
14.000 GHz 22.000 GHz 1.000 MHz 17.60102 GHz -41.82 dBm -28.82 dB
22.000 GHz 20.000 GHz 1.000 MHz 28.67333 GHz -42.87 dém -30.87 dB
30.000 GHz 40.000 GHz 1.000 MHz 39.59469 GHz -39.09 dém -26.09 dB
-~
( )l J q L
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saranis. FCC RF Test Report

Report No. : FG133010F

FR1 UL-MIMO n77 / 20MHz / CP-OFDM QPSK (Ant5)

Lowest Channel / 1RB

Middle Channel / 1RB

e -
Ref Level 0.00 dBm  Offset 15,00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 15,00 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit Gheck PABS
-10 dErp—pRuRious b e ans | N -10 ddme—pruRious Line ane] PARE
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
“2u'asm “2uos
-30 dBm -30 dBm
-40 dBm 40 d
W Py - s ISP TPNPORY N -
homioh I ettt W PP T pn? st ] P, M,/ v w
-60 dBm -60 dBm
70 dém -70 dm
-80 dBm -80 d
90 dBm 00 d8
Start 30.0 MHz 75008 pts Stop 40.0 GHz Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 960.00750 MHz ~48.39 dém -35.30 dB 30.000 MHz 1.000 GHz 1.000 MHz 914.02504 MHz -49.62 dém -35.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50475 GHz -47.13 dém -34.13 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96952 GHz -47.15 dém -34.15 dB
3.000 GHz 3.400 GHz 1.000 MHz 3.35812 GHz -45.75 dBm -32.75 dB 3.000 GHz 3.400 GHz 1.000 MHz 3.35832 GHz -45.65 dBm -32.65 dB
3.600 GHz 7.000 GHz 1.000 MHz £.94770 GHz -42.53 dém -29.53 dB 3.600 GHz 7.000 GHz 1.000 MHz 6.00076 GHz -42.40 dBm -20.40 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.86776 GHz -46.18 dém -33.18 dB 7.000 GHz 14.000 GHz 1.000 MHz 13.88876 GHz -46.29 dém -33.20 d8
14.000 GHz 22.000 GHz 1.000 MHz 17.91001 GHz -41.58 dBm -28.58 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.60302 GHz -41.70 dBm -28.70 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.69883 GHz -43.81 dém -30.81 de 22.000 GHz 30.000 GHz 1.000 MHz 28.69133 GHz -43.73 dem -30.73 d&
30.000 GHz 40.000 GHz 1.000 MHz 39.99406 GHz -39.37 dém -26.37 dB 30.000 GHz 40.000 GHz 1.000 MHz 39.99156 GHz -39.16 dBm -26.16 dB
- aeg
L ] ) L JU J L

Highest Channel / 1RB

Spectr ] o
Ref Level 0.00 dém  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit fheck PAES
10 URIOUEINE—ARS nabs
| SPURIOUS_LINE_ABS_
~2U dém
-30 dBm
40 dBm
Pormaliuis - .
M-M I el -
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz £19,22280 MHz -48.51 dém -35.51 de
1.000 GHz 3.000 GHz 1.000 MHz 2.50375 GHz -47.38 dam -34.36 dB
3.000 GHz 3.400 GHz 1.000 MHz 3.39170 GHz -45.88 dBm -32.88 dB
3.600 GHz 7.000 GHz 1.000 MHz 5.98373 GHz -42.37 dém -29.37 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.89526 GHz -46.23 dam -33.23 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.62502 GHz -41.73 dBm -28.73 dB
22.000 GHz 20.000 GHz 1.000 MHz 29.96275 GHz -43.83 dém -30.83 dB
30.000 GHz 40.000 GHz 1.000 MHz 39.59906 GHz -39.30 dBm -26.30 dB
-~
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FR1 UL-MIMO n77 / 60MHz / CP-OFDM QPSK (ANT4)

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum = spectrum L
Ref Level 0.00 dBm  Offset 15,00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 15,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
PAES Limit Gheck PABS
10 dB LRious b e ans | N 10 dEmP—fRuRIoUS e Ans| PARE
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
“2u'asm “2uos
-30 dBm -30 dBm
il et ~ el . I L Y » s
40 BB L et -40 dBp -
-50 dBm -50 d8
60 dBm 60 dem
70 dém -70 dm
-80 dBm -80 d
90 dBm apds
Start 30.0 MHz 75008 pts Stop 40.0 GHz Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 991.51674 MHz ~43.30 dém ~30.30 d& 30.000 MHz 1.000 GHz 1.000 MHz 979.30780 MHz ~43.28 dém -30.28 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63768 GHz -42.22 dém -29.22 db 1.000 GHz 3.000 GHz 1.000 MHz 2.49875 GHz -42.17 dem -20.17 de
3.000 GHz 3.400 GHz 1.000 MHz 3.27676 GHz -39.25 dBm -26.25 dB 3.000 GHz 3.400 GHz 1.000 MHz 3.27696 GHz -39.30 dBm -26.30 dB
3.600 GHz 7.000 GHz 1.000 MHz 6£.99927 GHz -37.79 dém -24.70 dB 3.600 GHz 7.000 GHz 1.000 MHz 6.00053 GHz -37.61 dém -24.51 d
7.000 GHz 14.000 GHz 1.000 MHz 13.88376 GHz -38.16 dém -25.16 dB 7.000 GHz 14.000 GHz 1.000 MHz 13.88876 GHz -38.25 dém -25.25 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.91151 GHz -32.68 dBm -19.68 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.60652 GHz -32.68 dBm -19.68 dB
22.000 GHz 30.000 GHz 1.000 MHz 25.37854 GHz -36.14 dém -23.14 de 22.000 GHz 30.000 GHz 1.000 MHz 25.35154 GHz -36.12 dem -23.12 d&
30.000 GHz 40.000 GHz 1.000 MHz 39.99781 GHz -30.73 dém -17.73 dB 30.000 GHz 40.000 GHz 1.000 MHz 39.64658 GHz -30.75 dém -17.75 dé
~r ~r
L ] ) L JU J L

Date: 1.JUL.2021

Highest Channel / 1RB

Spectrum
Ref Level 0.00 dém  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
mit Jheck PAES
URIOUEINE—ARS nabs
| SPURIOUS_LINE_ABS_
~2U dém
-30 dBm
N-JWMM R, e
40 dB vl et ul
50 dBm
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 860,84258 MHz -43.36 dém -30.36 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51774 GHz -42.40 dam -29.40 dB
3.000 GHz 3.400 GHz 1.000 MHz 3.27716 GHz -39.24 dBm -26.24 dB
3.600 GHz 7.000 GHz 1.000 MHz 5.98227 GHz -37.40 dém -24.40 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.90326 GHz -38.21 dém -25.21 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.60452 GHz -32.64 dBm -19.64 dB
22.000 GHz 20.000 GHz 1.000 MHz 24.66408 GHz -36.12 deém -23.12 dB
30.000 GHz 40.000 GHz 1.000 MHz 39.59969 GHz -30.76 dBm -17.76 dB
-
( )l J q L
1. 15:05:4
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FR1 UL-MIMO n77 / 60MHz / CP-OFDM QPSK (Ant5)

Lowest Channel / 1RB

Middle Channel / 1RB

Ref Level 0.00 dBm  Offset 15,00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 15,00 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit Gheck PABS
-10 dErp—pRuRious b e ans | N -10 ddme—pruRious Line ane] PARE
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
“2u'asm “2uos
-30 dBm x -30 dBm
) ) "‘\J“W“\"L . rrhumrmAT " ] N A e a haat
-40 B - — -40 dBp-got -
-50 dBm 50 dB
60 dBm 60 dem
70 dém -70 dm
-80 dBm -80 d
90 dBm 00 d8
Start 30.0 MHz 75008 pts Stop 40.0 GHz Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 966.70410 MHz ~43.53 dém ~30.53 d& 30.000 MHz 1.000 GHz 1.000 MHz 930.02204 MHz ~43.28 dém -30.28 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49175 GHz -41.63 deém -28.63 dB 1.000 GHz 2.000 GHz 1.000 MHz 2.50275 GHz -42.41 dém -20.41 dB
3.000 GHz 3.400 GHz 1.000 MHz 3.38331 GHz -40.75 dBm -27.75 dB 3.000 GHz 3.400 GHz 1.000 MHz 3.37011 GHz -40.55 dBm -27.55 dB
3.600 GHz 7.000 GHz 1.000 MHz 6.09684 GHz -37.63 dém -24.63 dB 3.600 GHz 7.000 GHz 1.000 MHz 6.05265 GHz -37.54 dBm -24.54 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.86576 GHz -38.12 dém -25.12 dB 7.000 GHz 14.000 GHz 1.000 MHz 13.50326 GHz -38.21 dém -25.21 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.60302 GHz -32.59 dBm -19.59 dB 14.000 GHz 22.000 GHz 1.000 MHz 17.60602 GHz -32.64 dBm -19.64 dB
22.000 GHz 30.000 GHz 1.000 MHz 25.34904 GHz -35.89 dém -22.89 d& 22.000 GHz 30.000 GHz 1.000 MHz 25.35804 GHz -36.11 dem -23.11 d&
30.000 GHz 40.000 GHz 1.000 MHz 39.65033 GHz -30.58 dém -17.58 dB 30.000 GHz 40.000 GHz 1.000 MHz 39.66283 GHz -30.60 dém -17.60 d&
- aeg

Highest Channel / 1RB

Ref Level 0.00 dém  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit fheck PAES
10 URIOUEINE—ARS nabs
| SPURIOUS_LINE_ABS_
~2U dém
-30 dBm
ormathipy ) it iR
40 dBm, ] ot et ul
50 dBm
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 928,01349 MHz -43.57 dém -30.57 de
1.000 GHz 3.000 GHz 1.000 MHz 2.98851 GHz -42.40 dam -29.40 dB
3.000 GHz 3.400 GHz 1.000 MHz 3.34793 GHz -40.94 dBm -27.94 dB
3.600 GHz 7.000 GHz 1.000 MHz 5.99247 GHz -37.44 dBm -24.44 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.89176 GHz -38.03 dém -25.03 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.60352 GHz -32.47 dBm -19.47 dB
22.000 GHz 20.000 GHz 1.000 MHz 24.67108 GHz -36.17 dém -23.17 dB
30.000 GHz 40.000 GHz 1.000 MHz 39.67596 GHz -30.72 dém -17.72 dB
-~
L L J -

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number : An77-64 of 67
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FR1 UL-MIMO n77 / 100MHz / CP-OFDM QPSK (ANT4)

Middle Channel / 1RB

Spectrum
Ref Level 0.00 dBm Offset 15.00 dB Mode Auto Swasp
SGL Count_100/100
@1 AvgPwr
Limit ¢heck PABS
10 ABTE— ARG U S AR S naks
SPURIOUS_LINE_ABS
“Zu aBm:
-30 dBm
40 dBm—T 1
P T - 2
P e e " —
60 dBm
70 dém
-80 dBm
90 dBm
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
Range low | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 974,55022 MHz -48.45 dBm -35.45 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47476 GHz -47.10 deém -34.10 de
3.000 GHz 3.400 GHz 1.000 MHz 3.27696 GHz -44.50 dBm -31.50 dB
3.600 GHz 7.000 GHz 1.000 MHz 3.68662 GHz -37.65 dém -24.65 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.85276 GHz -46.28 dém -33.26 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.60352 GHz -41.86 dBm -28.86 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.68333 GHz -43.65 dam -30.65 de
30.000 GHz 40.000 GHz 1.000 MHz 39.99031 GHz -39.39 dém -26.39 dB
-
L L J -
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FR1 UL-MIMO n77 / 100MHz / CP-OFDM QPSK (Ant5)

Middle Channel / 1RB

Spec

SGL Count 100/100

Ref Level 0.00 dém Offset 15.00 dB

Mode Auto Swasp

(@1 Avgpwr

Limit ¢heck
10 dEmP—HRURIOUS | INE—ARS]

PABS

SPURIOUS_LINE_ABS,

“Zu aBm:
-30 dBm
40 dBm
L TTweery " Aot i
|.~d"'1 P M/ e
-60 deém
70 dém
-80 dBm
90 dBm
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
Range low | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 855,20985 MHz -48.43 dBm -35.43 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.62969 GHz -47.15 dém -34.15 dB
3.000 GHz 3.400 GHz 1.000 MHz 3.35292 GHz -45.00 dBm -32.00 dB
3.600 GHz 7.000 GHz 1.000 MHz 6.91234 GHz -42.63 dém -29.63 dB
7.000 GHz 14.000 GHz 1.000 MHz 13.87576 GHz -46.27 dém -33.27 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.60152 GHz -41.79 dBm -28.79 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.70133 GHz -43.83 dam -30.83 de
30.000 GHz 40.000 GHz 1.000 MHz 39.64596 GHz -39.37 dém -26.37 dB
L L J -
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Report No. : FG133010F

Frequency Stability

Test Conditions NR UL-MIMO n77 (QPSK) / Middle Channel Limit
BW 20MHz V;ZEL”
Temperature Voltage
(°C) (Volt) D(:E-F\)/ipar:(ri;)n Result
50 Normal Voltage 0.0002
40 Normal Voltage 0.0004
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0002
-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0002
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
Sporton International (Kunshan) Inc. Page Number : An77-67 of 67

TEL : +86-512-57900158
FAX: +86-512-57900958




SPORTON LAB. FCC RF Test RepOI’t Report No. : FG133010F

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission
SA n77 UL MIMO / NR 100MHz / QPSK DFT-s-OFDM / ANT5+ANT4(NR)
. ver .G. X le | TX Antenn .
Channel Frequency EIRP Limit 3meit P?)v?er Ic():sasb € Gati(r: a Polarization
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/V)
6900 -61.45 -13 -48.45 -71.93 2.76 13.24 H
10356 -58.24 -13 -45.24 -67.83 3.42 13.01 H
Middle 13818 -58.10 -13 -45.10 -67.71 3.83 13.44 H
6900 -56.65 -13 -43.65 -67.09 2.80 13.24 \Y
10356 -54.25 -13 -41.25 -63.80 3.46 13.01 \%
13824 -58.44 -13 -45.44 -68.00 3.88 13.44 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
SAn77 / NR 100MHz / QPSK DFT-s-OFDM / ANT4(NR)
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
6900 -59.36 -13 -46.36 -69.84 2.76 13.24 H
10356 -55.56 -13 -42.56 -65.15 3.42 13.01 H
Middle 13818 -58.17 -13 -45.17 -67.78 3.83 13.44 H
6900 -53.54 -13 -40.54 -63.98 2.80 13.24 \%
10356 -52.93 -13 -39.93 -62.48 3.46 13.01 \%
13818 -58.24 -13 -45.24 -67.80 3.88 13.44 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_13A_n77 /LTE 10MHz + NR 100MHz / QPSK / ANTOLTE) & ANT4(NR)
Frequency ERP Limit O."e.r SG. TX Cable | TX Antlenna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
6912 -62.80 -13 -49.80 -73.28 2.76 13.24 H
10368 -59.76 -13 -46.76 -69.35 3.42 13.01 H
Middle 13818 -58.06 -13 -45.06 -67.67 3.83 13.44 H
6912 -62.52 -13 -49.52 -72.96 2.80 13.24 \%
10368 -59.53 -13 -46.53 -69.08 3.46 13.01 \%
13818 -58.04 -13 -45.04 -67.60 3.88 13.44 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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EN-DC_2A_n77/LTE 10MHz + NR 100MHz / QPSK / ANTOLTE) & ANT4(NR)

Frequency ERP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
6900 -62.59 -13 -49.59 -73.07 2.76 13.24 H
10356 -59.36 -13 -46.36 -68.95 3.42 13.01 H
Middle 13818 -58.10 -13 -45.10 -67.71 3.83 13.44 H
6900 -58.06 -13 -45.06 -68.50 2.80 13.24 \%
10356 -57.61 -13 -44.61 -67.16 3.46 13.01 \%
13818 -58.36 -13 -45.36 -67.92 3.88 13.44 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC _66A_n77 / LTE 10MHz + NR 100MHz / QPSK / ANTOLTE) & ANT4(NR)
Frequency ERP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
6912 -62.43 -13 -49.43 -72.91 2.76 13.24 H
10368 -59.68 -13 -46.68 -69.27 3.42 13.01 H
Middle 13818 -58.34 -13 -45.34 -67.95 3.83 13.44 H
6912 -62.32 -13 -49.32 -72.76 2.80 13.24 \%
10368 -59.86 -13 -46.86 -69.41 3.46 13.01 \%
13818 -58.24 -13 -45.24 -67.80 3.88 13.44 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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